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Date of Report : May 28, 2018
Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.
Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.
Sample Name VQ-900 Nano Silicate Concrete Densifier
Other Information Product type: VQ-900

Sample Submitted By HONG YUAN LIN TECHNOLOGY CO., LTD.(YEH, YAO-CHENG)
Date of Sample Received Feb. 05, 2018

Date of Testing Feb. 05, 2018~May 28, 2018
Remark The information mentioned in the above section is provided

by Client(Exclude Date of Sample Received and Date of Testing)

Test Result :
Test Items Test Method Test Result
, Control Test
Compressive strength(kgf/cm®)
ASTM C109/C109M-13 256.2 305.3
Increased compressive strength(%o) 19.2

Remark: 1. Increased compressive strength% = (with coating - not painted) / uncoated * 100%
2. The Sample was made by the laboratory
3. This Test Report is an additional original report of KB-18-01307 C-18-02779.
Issued date: May 28, 2018.
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Signgd for and on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. ’
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